



NOTICE OF TESTING AND CLASSIFICATION. REACTION TO FIRE

REPORT No.:	250056NT	PROYECT Nr.:	PY20-0122	REF. Nr:	MV73630
ACCREDITED BODY	Test laboratory accredited by ENAC with accreditation No. 288 LE / 634				
NOTIFIED BODY	Notified Body nº 1668 Regulation (UE) nº 305/2011				
DATE OF ISSUE	04/02/2021				
DATE OF TESTS	12/12/2019				

REFERENCE	Reference: FONDIPOL + Pigmented fireproof LACAPOL+fireproof MDF board 10 mm thickness.
TEST STANDARD	UNE EN 13823 :2012 +A1 :2016 (SBI) UNE EN ISO 11925-2 :2011
CLASSIFICATION STANDARD	UNE-EN 13501-1:2019. Fire classification of construction product and buildings elements. Part 1: Classification using data from reaction to fire test.

APPLICANT	BARPIMO, S.A. C/ SAN FERNANDO Nº 116 26300 NAJERA (LA RIOJA)
OBTAINED RESULT	According to tests reports with references 250056 and 250057, the sample described previously and which the customer has designated, is classified as: B- s1, d0

The result of this/these test/s only refers to the object/s tested in ENSATEC.

*This document is not valid a classification report simply extracted the results associated with the tests mentioned
The application field linked to this classification and end conditions of use are defined in the reports mentioned in the document.*